
8

NUT M4 - 2 PIECES

NUT M5 - 1 PIECE

SCREW M4 X 10 - 2 PIECES

SCREW M5 X 8 - 5 PIECES

HARDWARE LIST

PARTS LIST / DIAGRAM

Key Qty Description

A 1 TOP LID

B 1 LID HANDLE

C 1 DAMPER F/ LID

D 1 FIREBOWL

E 1 ASH CATCHER

F 1 DAMPER F/ ASH CATCHER

G 4 LEG

H 1 LEG SUPPORT

I 1 COOKING GRATE

J 1 CHARCOAL GRID

NOT Pictured

… 1 HARDWARE PACK

… 1

ASSEMBLY MANUAL, ENGLISH, 

SPANISH, FRENCH

B

A

C

D

E

F

G

H

I

J

LOCK WASHER - 1 PIECE

FLAT WASHER  - 7 PIECES

NUT M6 - 2 PIECES


